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4.4 26dB Bandwidth and 99% Occupied Bandwidth

4.4.1 Test Specification

Test Requirement: 47 CFR Part 15C Section 15.407 (a)
Test Method: KDB789033 D02 General UNII Test Procedures New
) Rules v02r01 Section C
Limit: No restriction limits
QO O
Test Setup:

Spectrum Analyzer EUT

Test Mode: Transmitting mode with modulation

1. KDB789033 D02 General UNII Test Procedures New
Rules v02r01 Section C
2. Set to the maximum power setting and enable the
EUT transmit continuously.
3. Make the measurement with the spectrum analyzer's
resolution bandwidth RBW = 1% EBW, VBW=3RBW,
In order to make an accurate measurement.
4. Measure and record the results in the test report.

Test Result: N/A

Test Procedure:

4.4.2 Test Instruments

RF Test Room
Equipment Manufacturer Model Serial Number |Calibration Date | Calibration Due
Spectrum analyzer Agilent N9020A HKE-025 Feb. 20, 2024 Feb. 19, 2025
RF cable Times 1-40G HKE-034 Feb. 20, 2024 Feb. 19, 2025
RF automatic Tonscend | JS0806-2 |  HKE-060 Feb. 20, 2024 | Feb. 19, 2025
control unit
JS1120-3
RF Test Software Tonscend Version HKE-083 N/A N/A
3.5.39

Note: The calibration interval of the above test instruments is 12 months and the calibrations are traceable to
international system unit (SI).

TEL : +86-755 2302 9901 FAX : +86-755 2302 9901 E-mail : service@cer-mark.com
Add: 1-2F., Building B2, Junfeng Zhongcheng Zhizao Innovation Park, Heping Community, Fuhai Street, Bao'an District, Shenzhen, Guangdong, China
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RF Test Room
Equipment Manufacturer Model Serial Number |Calibration Date | Calibration Due
Spectrum analyzer Agilent N9020A HKE-025 Feb. 19, 2025 Feb. 18, 2026
RF cable Times 1-40G HKE-034 Feb. 19, 2025 Feb. 18, 2026
RF automatic Tonscend | JS0806-2 HKE-060 Feb. 19,2025 | Feb. 18, 2026
control unit
JS1120-3
RF Test Software Tonscend Version HKE-083 N/A N/A
3.5.39

Note: The calibration interval of the above test instruments is 12 months and the calibrations are traceable to

international system unit (SI).

4.4.3 Test Result
N/A

/M T R\

TEL : +86-755 2302 9901 FAX : +86-755 2302 9901 E-mail : service@cer-mark.com
Add: 1-2F., Building B2, Junfeng Zhongcheng Zhizao Innovation Park, Heping Community, Fuhai Street, Bao'an District, Shenzhen, Guangdong, China
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4.5 Power Spectral Density
4.5.1 Test Specification

Test Requirement: FCC Part15 E Section 15.407 (a)
Test Method: KDB789033 D02 General UNII Test Procedures New
) Rules v02r01 Section F
Limit: <30.00dBm/500KHz for Band IV 5725MHz-5850MHz
ol O
Test Setup: :I

Spectrum Analyzer EUT

Test Mode: Transmitting mode with modulation

1. Set the spectrum analyzer or EMI receiver span to
view the entire emission bandwidth.

2. Set RBW =510 kHz/1 MHz, VBW = 3*RBW, Sweep
time = Auto, Detector = RMS.

3. Allow the sweeps to continue until the trace stabilizes.
4. Use the peak marker function to determine the
maximum amplitude level.

5. The E.|.R.P spectral density used radiated test
method. At a test site that has been validated using the
procedures of ANSI C63.4 or the latest CISPR 16-1-4 for
measurements above 1 GHz, so as to simulate a near
free-space environment.

Test Result: PASS

Test Procedure:

4.5.2 Test Instruments

RF Test Room
Equipment Manufacturer Model Serial Number |Calibration Date | Calibration Due
Spectrum analyzer Agilent N9020A HKE-025 Feb. 20, 2024 Feb. 19, 2025
RF cable Times 1-40G HKE-034 Feb. 20, 2024 Feb. 19, 2025
Riautomatic Tonscend | JS0806-2 |  HKE-060 Feb. 20, 2024 | Feb. 19, 2025
control unit
JS1120-3
RF Test Software Tonscend Version HKE-083 N/A N/A
3.5.39

Note: The calibration interval of the above test instruments is 12 months and the calibrations are traceable to

international system unit (Sl).

TEL : +86-755 2302 9901 FAX : +86-755 2302 9901 E-mail : service@cer-mark.com
Add: 1-2F., Building B2, Junfeng Zhongcheng Zhizao Innovation Park, Heping Community, Fuhai Street, Bao'an District, Shenzhen, Guangdong, China
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RF Test Room
Equipment Manufacturer Model Serial Number |Calibration Date | Calibration Due
Spectrum analyzer Agilent N9020A HKE-025 Feb. 19, 2025 Feb. 18, 2026
RF cable Times 1-40G HKE-034 Feb. 19, 2025 Feb. 18, 2026
[R¥"automatic Tonscend | JS0806-2 | HKE-060 | Feb.19,2025 | Feb. 18,2026
control unit
JS1120-3
RF Test Software Tonscend Version HKE-083 N/A N/A
3.5.39

Note: The calibration interval of the above test instruments is 12 months and the calibrations are traceable to international
system unit (Sl).

results shown in this test report refer only to the sample(s) tested unless otherwise stated and the sample(s) are retained for 30 days only. The document is issued by HUAK

annont be reproduced except in full with our prior written permission. The more details and the authenticity of the report will be confirmed at http://www.cer-mark.com

TEL : +86-755 2302 9901 FAX : +86-755 2302 9901 E-mail : service@cer-mark.com
Add: 1-2F., Building B2, Junfeng Zhongcheng Zhizao Innovation Park, Heping Community, Fuhai Street, Bao'an District, Shenzhen, Guangdong, China
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4.5.3 Test Data

ANT. 1
Configuration Band IV (5725 - 5850 MHz )
Lol ch-;ensr:el [dBrrl;/es\ﬁ)lkHz] 10'2%5)00/ %Iz’zvcvt?;' (dBm|7i5r8i(§kHz) Gl
ensity
802.11a CH149 1.42 -0.086 1.334 30 PASS
802.11a CH157 2.29 -0.086 2.204 30 PASS
802.11a CH165 1.39 -0.086 1.304 30 PASS
802.11n(HT20) | CH149 0.96 -0.086 0.874 30 PASS
802.11n(HT20) | CH157 1.13 -0.086 1.044 30 PASS
802.11n(HT20) | CH165 1.80 -0.086 1.714 30 PASS
802.11n(HT40) | CH151 -4.80 -0.086 -4.886 30 PASS
802.11n(HT40) | CH159 -4.24 -0.086 -4.326 30 PASS
802.11ac(HT20) | CH149 5.89 -0.086 5.804 30 PASS
802.11ac(HT20) | CH157 5.50 -0.086 5.414 30 PASS Q\Q
802.11ac(HT20) | CH165 5.38 -0.086 5.294 30 PASS »
802.11ac(HT40) | CH151 1.84 -0.086 1.754 30 PASS "
802.11ac(HT40) | CH159 3.22 -0.086 3.134 30 PASS é
802.11ac(HT80) | CH155 -0.42 -0.086 -0.506 30 PASS
802.11ax(HE20) | CH149 5.24 -0.086 5.154 30 PASS
802.11ax(HE20) | CH157 4.33 -0.086 4.244 30 PASS
802.11ax(HE20) | CH165 5.94 -0.086 5.854 30 PASS
802.11ax(HE40) | CH151 -1.62 -0.086 -1.706 30 PASS
802.11ax(HE40) | CH159 3.36 -0.086 3.274 30 PASS
802.11ax(HE80) | CH155 -6.02 -0.086 -6.106 30 PASS
802.11be(EHT20) | CH149 5.16 -0.086 5.074 30 PASS
802.11be(EHT20) | CH157 4.76 -0.086 4.674 30 PASS
802.11be(EHT20) | CH165 4.63 -0.086 4.544 30 PASS
802.11be(EHT40) | CH151 -3.31 -0.086 -3.396 30 PASS
802.11be(EHT40) | CH159 -1.86 -0.086 -1.946 30 PASS
802.11be(EHT80) | CH155 -4.57 -0.086 -4.656 30 PASS

Note: 1.Power Spectral Density= Level [dBm/510kHz]+ (10log(Limit RBW/Test RBW))
2. Instrument attenuation and cable loss See test diagram

Test plots as follows:

TEL : +86-755 2302 9901 FAX : +86-755 2302 9901 E-mail : service@cer-mark.com
Add: 1-2F., Building B2, Junfeng Zhongcheng Zhizao Innovation Park, Heping Community, Fuhai Street, Bao'an District, Shenzhen, Guangdong, China
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Band IV (5725 — 5850 MHz)

802.11a

Analyzer - Swept SA

il RL RF L AC SENSE:INT]| ALTGN OFF
Center Freq 5.745000000 GHz y #Avg Type: RMS
‘PNO: Fast Trig: Free Run Avg|Hold: 100/100

==
IFGain'Low #Atten: 30 dB BEIA AAAAA

Mkr1 5.744 28 GHZ] Auto Tune
goassa 4428 Ghiz

Center Freq
5.745000000 GHz|

StartFreq
5.725000000 GHz|

Stop Freq
5.765000000 GHz

'UI

CF Ste|
4.000000 MHz
uto Man

FreqOffset

Center 5.74500 GHz
#Res BW 510 kHz

[ Keysight Spectrum Anayzer - Swept SA o L& )

il RL RF 500 AT M ALIGN OFF T
Center Freq 5.785000000 GHz . #Avg Type: RMS
AACSR 1/ig: Free Run ‘AvglHold: 100/100
IFGain:Low #Atten: 30 dB
Ref Offset 16.77 dB Mkr1 5.786 56 GHz AutolLTe
i 20.00 dBm 2.287 dBm|
Log

Center Freq|
5785000000 GHz

StartFreq|
5.765000000 GHz,

Stop Freq
5.805000000 GHz

CF Step
4.000000 MHz,
uto Man

FreqOffset

OHz
e —
Scale Type

Span 40.00 MH;

Sweep 1.000 ms (1001 pts) |

DALIGN OFF
#Avg Type: RMS
: s Trig: FreeRun AvglHold: 100/100
IFGain:Low #Atten: 30 dB BSIA AAAAA

Mkr1 5.823 52 GHZ] Auto Tune
Ref Offset 16.46 dB
Reef Zg.eﬂﬂ dBm 1,386 dBm

Center Freq|
5825000000 GHz

StartFreq
5.805000000 GHz

Stop Freq
5845000000 GHz,

CF Step
4.000000 MHz,
Auto Man

FreqoOffset
0 Hz|

Scale Type

Span 40,00 MHz||5d L

Sweep 1.000 ms (1001 pts) |

TEL : +86-755 2302 9901 FAX : +86-755 2302 9901 E-mail : service@cer-mark.com
Add: 1-2F., Building B2, Junfeng Zhongcheng Zhizao Innovation Park, Heping Community, Fuhai Street, Bao'an District, Shenzhen, Guangdong, China
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802.11n(HT20)

= Keysight Spedmm Anayzev Swep( )

IFGam an

Ref Offset 16.89 dB

10 dBIdlv Ref 20.00 dBm

#Avg Type: RMS

> Trig: Free Run AvglHold: 100/100

#Atten: 30dB
Auto Tune

Center Freq|
5.745000000 GHz

StartFreq|
5.725000000 GHz

Stop Freq
5.765000000 GHz

CF Ste|
4.000000 MHz
Man

'UI

FreqoOffset
0Hz,

Scale Type

Span 40.00 MH.
Sweep 1.000 ms (1001 pts)

IFGain'Low

Ref Offset 1581 dB.
Ref 20.00 dBm

PNO: Fast ~»—~

SENSEINT]

Trig: FreeRun AvglHold: 1001100
#Atten: 30 dB

Auto Tune|

Center Freq|
5.785000000 GHz

StartFreq|
5.765000000 GHz|

Stop Freq
5.805000000 GHz

'UI

CF Ste|
4.000000 MHz,
Man

FreqOffset

Span 40.00 MHz|| 55

000 ms (1001 pts) |

Sweep 1.

IFGainlLow

RefOffset 15.5 dB.

10 dBIdlv Ref 20.00 dBm

\ALIGN OFF
#Avg Type: RMS
Avg|Hold: 100/100

T
BR1A A AAAA

Mkr15.823 16 GHz

o Trig: FreeRun
#Atten: 30dB

Auto Tune

Center Freq|
5.825000000 GHz

StartFreq
5.805000000 GHz|

Stop Freq
5.845000000 GHz|

'UI

CF Ste|
4.000000 MHz,
Man

TEL : +86-755 2302 9901 FAX

Add: 1-2F., Building B2, Junfeng Zhongcheng Zhizao Innovation

+86-755 2302 9901 E-mail : service@cer-mark.com

Park, Heping Community, Fuhai Street, Bao'an District, Shenzhen, Guangdong, China
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802.11n(HT40)

[ Keysight Spectrum Anayzer - Swept S
AL RF 00 AC

Trast - Trig: FreeRun AvglHold: 100/100
Fosiion | #Atten: 048

Auto Tune
Ref Offset 14.58 dB.
1Lo dBidiv Ref 20.00 dBm

Center Freq
5.755000000 GHz,

StartFreq
5.7156000000 GHz

Stop Freq
5.795000000 GHz

'UI

CF Ste|
8.000000 MHz

Span 80.00 MH:

Sweep 1.000 ms (1001 pts) |

SENSE:INT]| MALIGN OFF
#Avg Type: RMS

Trig: FreeRun Avg|Hold: 100/100
Fast ——
IFGain:Low #Atten: 30 dB o7 LEYYYYY

Mkr1 5.791 64 GHZ| Auto Tune
Ref Offset 14.68 dB
Reef 2(?.900 dBm -4.243 dBm

Center Freq|
5795000000 GHz

StartFreq|
5.755000000 GHz,

Stop Freq
5.835000000 GHz

CF Ste|
8.000000 MHz,
Man

-UI

Span 80.00 MHz||5:]

pRe #VBW 1.5 MHz* Sweep 1.000 ms (1001 pts) |
High
802.11ac(HT20)

A\ ALIGN OFF

#Avg Type: RMS

*Fast <»+ Trig: FreeRun Avg|Hold: 100100
IFGainlow _#Atten: 30dB

Keys\ght Spedvum Ana\yz:v Swfpt A

BE{A AAAAA

Mkr1 5.745 64 G HzJ G AL
Ref Offset 16.74 dB
10dBId|v R:l 2(:’0() dBm 5.894 dBm

Center Freq|
5.745000000 GHz

StartFreq|
5.725000000 GHz|

Stop Freq
5.765000000 GHz

'UI

CF Ste|
4.000000 MHz
uto Man

FreqoOffset
0Hz,

Scale Type

Log Lin

TEL : +86-755 2302 9901 FAX : +86-755 2302 9901 E-mail : service@cer-mark.com
Add: 1-2F., Building B2, Junfeng Zhongcheng Zhizao Innovation Park, Heping Community, Fuhai Street, Bao'an District, Shenzhen, Guangdong, China
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[ Keysight Spectrum Anayzer - Swept S
3 RF

500 A

Center Freq 5.785000000 GHz
P

Ref Offset 16.71 dB.
Ref 20.00 dBm

MALIGN OFF

s
o Fost —r- Trig: Free Run AvglHold: 100/100
IFGain:Low ___ #Atten: 30dB

Mkr1 5.783 76 GHZ Auto Tune

P1A AAAAA

5.495 dBm)

Center Freq
5.785000000 GHz,

StartFreq
5.765000000 GHz

Stop Freq
5805000000 GHz

'UI

CF Ste|
4.000000 MHz

Log

D
Sweep 1.000 ms (1001 pts) |

- Swept SA

[ Keysight Spectrum Anayzer
RL 500 AC

5000000 GHz

J RE
Center Freq 5.82!

Ref Offset 16.4 dB
Ref 20.00 dBm

Center 5.82500 GHz
#Res BW 510 kHz

PNO: Fast ——
IFGain:Low #Atten: 30 dB

SENSE:INT]| MALIGN OFF
#Avg Type: RMS
Trig: Free Run AvglHold: 100/100

Mkr1 5.822 48 GHz| Auto Tune

#VBW 1.5 MHz* Sweep 1.1

o7 LEYYYYY

5.376 dBm)

Center Freq|
5.825000000 GHz

StartFreq|
5.805000000 GHz,

Stop Freq
5.845000000 GHz

'UI

CF Ste|
4.000000 MHz,
uto Man

FreqOffset

Span 40.00 MHz/|5:] Lo

000 ms (1001 pts) |

High

802.11ac(HT40)

Analyzer - Swept SA

Ref Offset 18.06 dB
Ref 20.00 dBm

Center 5.75500 GHz
#Res BW 510 kHz

SENSE:INT]|
#Avg Type: RMS

PO Fost —r- Trig: Free Run Avg|Hold: 1001100
IFGainLow ___ #Atten: 30dB

Auto Tune|

Center Freq
5.765000000 GHz|

StartFreq
5715000000 GHz|

Stop Freq
5.795000000 GHz

'UI

CF Ste|
8.000000 MHz
uto Man

FreqOffset

TEL : +86-755 2302 9901 FAX

Add: 1-2F., Building B2, Junfeng Zhongcheng Zhizao Innovation Park, Heping Community, Fuhai Street, Bao'an District, Shenzhen, Guangdong, China

+86-755 2302 9901

E-mail : service@cer-mark.com
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[ Keysight Spectrum Analyzer - Swept SA
RL RF 0

IFGain'Low

Ref Offset 18.06 dB
1Lo dBiciv  Ref 20.00 dBm

e Trig: Free Run

SENSE:INT]

#Atten: 30 dB
Auto Tune|

Center Freq
5.795000000 GHz|

StartFreq
5.755000000 GHz|

Stop Freq
5835000000 GHz

'UI

CF Ste|
8.000000 MHz

Span Log

#VEBW 1.5 MHz* Sweep 1.000 ms (1 |

High

802.11ac(HT80)

Keys\ght Spedvum Ana\yz:v Suept SA

Center Freq 5 775000000 GHz

IFGain'Low

Ref Offset 19.94 dB
E%gBIdiv Ref 20.00 dBm

PNO: Fast 3~

A\ ALIGN OFF

“ # "ype: RMS
Trig: FreeRun Avg|Hold: 100/100 T .
#Atten: 30dB SS1 A A AAA A
Mkr1 5.779 96 GHZ] Auto Tune
-0.419 dBm

Center Freq|
5.775000000 GHz

StartFreq|
5695000000 GHz|

Stop Freq
5855000000 GHz

'UI

CF Ste|
16.000000 MHz|
uto Man

FreqoOffset

IFGain:Low

PNO: Fast -

#Avg Type: RMS
Trig: FreeRun AvglHold: 100/100
#Atten: 30 dB

Auto Tune

Center Freq|
5.745000000 GHz

StartFreq|
5.725000000 GHz

Stop Freq
5.765000000 GHz

'UI

CF Ste|
4.000000 MHz
wuto Man

FreqoOffset
0Hz,

Scale Type

Span 40.00 MH.

Sweep 1.000 ms (1001 pts)

TEL : +86-755 2302 9901 FAX

Add: 1-2F., Building B2, Junfeng Zhongcheng Zhizao Innovation Park, Heping Community, Fuhai Street, Bao'an District, Shenzhen, Guangdong, China

+86-755 2302 9901 E-mail : service@cer-mark.com
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[ Keysight Spectrum Anayzer - Swept S
AL RF

500 A

Center Freq 5.785000000 GHz
P

Ref Offset 19.56 dB.
Ref 20.00 dBm

MALIGN OFF

s
o Fost —r- Trig: Free Run AvglHold: 100/100
IFGain:Low ___ #Atten: 30dB

Mkr1

5.786 40 GHzZ Auicliire
4.328 dBm

Center Freq
5.785000000 GHz,

StartFreq
5.765000000 GHz

Stop Freq
5805000000 GHz

CF Ste|
4.000000 MHz

'UI

Log

D
Sweep 1.000 ms (1001 pts) |

- Swept SA

[ Keysight Spectrum Anayzer
RL

X/ RF 500 AT
Center Freq 5.825000000 GHz

Ref Offset 19.25 dB.
Ref 20.00 dl

s
L AR

Center 5.82500 GHz
#Res BW 510 kHz

PNO: Fast ——
IFGain:Low #Atten: 30 dB

SENSE:INT]| MALIGN OFF
#Avg Type: RMS
Trig: Free Run AvglHold: 100/100

Mkr1 5.822 08 GHz| Auto Tune

‘ Mol

#VBW 1.5 MHz* Sweep 1.1

o7 LEYYYYY

5.943 dBm)

Center Freq|
5.825000000 GHz

StartFreq|
5.805000000 GHz,

Stop Freq
5.845000000 GHz

'UI

CF Ste|
4.000000 MHz,
uto Man

FreqOffset

Span 40.00 MHz/|5:] Lo

000 ms (1001 pts) |

High

802.11ax(HE40)

Anayzer - Swept SA

50

5000000 GHz

Ref Offset 14.58 dB.
Ref 20.00 dBm

Center 5.75500 GHz
#Res BW 510 kHz

PNO: F:
IFGain:Low #Atten: 30 dB

SENSE:INT]|
#Avg Type: RMS
oSt r Trig: FreeRun AvglHold: 100100

Auto Tune

Center Freq
5.755000000 GHz,

StartFreq
5.7156000000 GHz

Stop Freq
5.795000000 GHz

'UI

CF Ste|
8.000000 MHz
Man

TEL : +86-755 2302 9901 FAX

Add: 1-2F., Building B2, Junfeng Zhongcheng Zhizao Innovation Park, Heping Community, Fuhai Street, Bao'an District, Shenzhen, Guangdong, China

+86-755 2302 9901

E-mail : service@cer-mark.com
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[ Keysight Spenmm Ana\yz:v Swfpt A

\ALIGN OFF

Y
PNO: Fast ~—»— 17ig: FreeRun Avg|Hold: 100/100
IFGainLow #Atten: 30 dB

Auto Tune
Ref Offset 19.56 dB.
10 dBIdlv Ref 20.00 dBm

Center Freq|
5.795000000 GHz

StartFreq
5755000000 GHz,

Stop Freq
5.835000000 GHz|

CF Step
8.000000 MHz,
uto Man

FreqOffset

Span 80.00 MHz

#VBW 1.5 MHz* Sweep 1.000 ms (1001 pts] - - |
High
802.11ax(HE80)

SENSE:INT] ANALTGN OFF

Analyzer - Swept SA

s
Trig: Free Run AvglHold: 1001100
3 ==
IFGain'Low #Atten: 30 dB BEIA AAAAA

Mkr1 5.784 28 GHZJEGEALL
Ref Offset 14.58 dB
1LO dBidiv R:l 2(::)0 dBm 6.022 dBm

Center Freq
5.775000000 GHz|

—
StartFreq| .
5.605000000 GHz

Stop Freq
5855000000 GHz

'UI

CF Ste|

A0 P 16 000000 MHz

Span Log

#VEW 1.5 MHz* Sweep 1.000 ms (1 |
802.11be(EHT20)

SENSE:INT]| NALIGN OFF

Center Freq 5 745000000 GHz . #Avg Type: RMS
'PNO: Fast —»— Trig: FreeRun AvglHold: 1001100
IFGain:Low #Atten: 30 dB

Keys\ght Spenmm Ana\yz:v Swept SA

BlaiA A AAAA

Auto T
Ref Offset 19.07 dB Mkr1 5.747 16 GHZ o fune

10 dBIdlv Ref 20.00 dl

Center Freq|
5.745000000 GHz

StartFreq|
5.725000000 GHz|

Stop Freq
5.765000000 GHz

-UI

CF Ste|
4.000000 MHz,
Man

TEL : +86-755 2302 9901 FAX : +86-755 2302 9901 E-mail : service@cer-mark.com
Add: 1-2F., Building B2, Junfeng Zhongcheng Zhizao Innovation Park, Heping Community, Fuhai Street, Bao'an District, Shenzhen, Guangdong, China
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[ Keysight Spectrum Anayzer - Swept S
AL RE_ 500 AC AALIGN OFF

Center Freq 5.78

000000 GHz — o T e
3 rig: Free Run vgHol
Fosiion | #Atten: 048 B 1 5 4 4 A
Ref Offset 19.04 dB Mkr1 5.789 28 GHZ Auto Tune
Ref 20.00 dBm 4.760 dBm|

Center Freq
5.785000000 GHz,

StartFreq
5.765000000 GHz

Stop Freq
5805000000 GHz

'UI

CF Ste|
4.000000 MHz

Span 40.00 MHz||5)

Sweep 1.000 ms (1001 pts) |

ot e
X RE 500 AC SENSE:INT] >
Center Freq 5.825000000 GHz .
PNO: Fast ~—— T1rig: FreeRun
IFGain:Low #Atten: 30 dB

[ Keysight Spectrum Analyzer
RL

Auto Tune|

Ref Offset 18.73 dB
20.00 dBm

Center Freq|
5825000000 GHz

StartFreq|
5.805000000 GHz|

Stop Freq
5.845000000 GHz|
| =
M
CF Step

4.000000 MHz,
uto Man

1|/

FreqOffset

\W &1

OHz
| ——
Scale Type

il #VBW 1.5 MHz* Sweep 1.00(?ms (1001 pts) |
High
802.11be(EHT40)

SENSE:INT]| ALTGN OFF

#Avg Type: RMS
PO Fost —r- Trig: Free Run Avg|Hold: 1001100
IFGainLow ___ #Atten: 30dB

Analyzer - Swept SA

Mkr1 5.758 76 GHZ Auto Tune
Rgons ey 758 16 Gig

Center Freq
5.765000000 GHz|

StartFreq
5715000000 GHz|

Stop Freq
5.795000000 GHz

CF Ste|
8.000000 MHz
uto Man

'UI

FreqOffset

Center 5.75500 GHz
#Res BW 510 kHz

TEL : +86-755 2302 9901 FAX : +86-755 2302 9901 E-mail : service@cer-mark.com
Add: 1-2F., Building B2, Junfeng Zhongcheng Zhizao Innovation Park, Heping Community, Fuhai Street, Bao'an District, Shenzhen, Guangdong, China
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[ Keysight Spectrum Analyzer - Swept SA

il RL RF 5 AC
Center Freq 5.795000000 GHz

IFGain'Low

Ref Offset 14.58 dB.
Ref 20.00 dBm

PNO: Fast ~+—

MALGNOFF [ e
#Avg Type: RMS 4
Trig: Free Run Avg|Hold: 100/100 el
#Atten: 30 dB BSIA AAAAA
Mkr1 5.794 04 GHz
-1.859 dBm

#VEW 1.5 MHZ*

Auto Tune

Center Freq|
5.795000000 GHz

StartFreq
5755000000 GHz,

Stop Freq
5.835000000 GHz|

CFStep
8.000000 MHz|

High

802.11be(EHT80)

Analyzer - Swept SA
5

X/ RF 5
Center Freq 5.775!

IFGain'Low

Ref Offset 1458 dB.
Ref 20.00 dBm
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#Avg Type: RMS nucz
Trig: Free Run AvglHold: 1001100 Tvee
8 #Atg‘enISDdE . BRI A AAAA A

Mkr1 5.770 04 GHz
-4.567 dBm

Span 160.0 MHz
#VEBW 1.5 MHz* Sweep 1.000 ms (1001 pts)

Auto Tune|

Center Freq
5.775000000 GHz|

StartFreq
5.695000000 GHz|

Stop Freq
5855000000 GHz

CF Step
16.000000 MHz|
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ANT. 2
Configuration Band IV (5725 - 5850 MHz )
Mode ot : dBmL/‘f;)‘;%'kHz] 10'0%5)00’ ° SE)ZVc\;,’;;I (dBrI;:/rg(l;[OkH Result
ensity z)
802.11a CH149 3.05 -0.086 2.964 30 PASS
802.11a CH157 4.30 -0.086 4.214 30 PASS
802.11a CH161 3.13 -0.086 3.044 30 PASS
802.11n(HT20) CH149 2.81 -0.086 2.724 30 PASS
802.11n(HT20) CH157 1.57 -0.086 1.484 30 PASS
802.11n(HT20) CH161 1.37 -0.086 1.284 30 PASS
802.11n(HT40) CH151 -4.70 -0.086 -4.786 30 PASS
802.11n(HT40) CH159 -2.20 -0.086 -2.286 30 PASS
802.11ac(HT20) CH149 1.61 -0.086 1.524 30 PASS
802.11ac(HT20) CH157 2.39 -0.086 2.304 30 PASS
802.11ac(HT20) CH161 1.71 -0.086 1.624 30 PASS
802.11ac(HT40) CH151 -4.34 -0.086 -4.426 30 PASS
802.11ac(HT40) CH159 -0.02 -0.086 -0.106 30 PASS
802.11ac(HT80) CH155 -4.74 -0.086 -4.826 30 PASS
802.11ax(HE20) CH149 4.65 -0.086 4.564 30 PASS
802.11ax(HE20) CH157 4.53 -0.086 4.444 30 PASS
802.11ax(HE20) CH161 5.54 -0.086 5.454 30 PASS
802.11ax(HE40) CH151 -0.44 -0.086 -0.526 30 PASS
802.11ax(HE40) CH159 4.89 -0.086 4.804 30 PASS
802.11ax(HE80) CH155 -3.23 -0.086 -3.316 30 PASS
802.11be(EHT20)| CH149 5.40 -0.086 5.314 30 PASS
802.11be(EHT20)| CH157 4.60 -0.086 4.514 30 PASS
802.11be(EHT20)| CH165 4.74 -0.086 4.654 30 PASS
802.11be(EHT40)| CH151 -3.03 -0.086 -3.116 30 PASS
802.11be(EHT40)| CH159 2.65 -0.086 2.564 30 PASS
802.11be(EHT80)| CH155 -5.53 -0.086 -5.616 30 PASS

Note: 1.Power Spectral Density= Level [dBm/510kHz]+ (10log(Limit RBW/Test RBW))
2. Instrument attenuation and cable loss See test diagram

Test plots as follows:
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